



CENTRO SERVIZI TESSILI s.r.l.
Laboratorio analisi chimiche e prove fisiche
EUROTESSUTI srl. FABRIC TEST

Lab. ref. N° 24891

Date received: 27/09/21

Date issued: 29/09/21

Article: PLUTONE

TESTS	RESULT	TESTING METHODS
Fire performance of upholstered furniture subjected to a small flame	Filling: Polyurethane foam of density 35 Kg / m³ Class of 1 IM results: Application of flame for 20 s 1st PASS 2nd PASS Application of flame for 80 s 1st PASS 2nd PASS Application of the flame for 140 s 1st PASS 2nd PASS Sample passes the test with Class 1IM	UNI 9175 / 1987

I risultati enunciati si riferiscono esclusivamente al campione testato, e non a lotti o partite di pezzi. I campioni verranno da noi conservati 30 gg. dalla data di emissione del rapporto, oltre i quali non saremo più responsabili di eventuali contestazioni.

Tecnico di laboratorio

Cristiano Benigni

Responsabile di laboratorio

Dott. Simone Calamai

